G FIBIE 3L,

...for everyday adventure

MR300i
TUNE-UP INSTRUCTIONS

PROPRIETARY INFO: The documents and the information contained herein are proprietary and are not to be reproduced, used and disclosed to others for manufacture or for
any other purpose except as specifically authorized.
—=




Part N2 DESCRIPTION aTy
0/000.060.5302 |HOMOLOGATED LICENSE PLATE HOLDER MRT 2021 1
0/000.150.2100 |TURN SIGNAL OVAL RIGHT-FRONT / LEFT-REAR 2
0/000.150.2200 |TURN SIGNAL OVAL LEFT-FRONT / RIGHT-REAR 2
0/000.150.6001 |LICENSE PLATE LIGHT LED 2018 1
0/000.160.9125 |[INSTALLATION SUPPLEMENT LAMBDA SENSOR MR 2025 1
0/000.220.9107 |CHAIN GUARD APPROVED EC 2018 1
0/000.290.9107 |GAS TANK OVERFLOW TUBE ENDURO 1
0/000.290.9153 |EXHAUST MR 300 2025 HOMOLOGATED 1
0/000.290.9156 |COPOLAN-NBR TUBE 05 x 010 x 60 1
0/000.340.0016 |NUT DIN 6923 M6 Cal.6 WHITE ZINC 4
0/000.390.9115 |HOMOLOGATED PRESSURE STICKER FOR TIRES (ON SWINGARM) 1
0/000.420.5011 |HORN CLASS Il TYPE DL128J-12V 1
0/000.440.0026 |FLAT WASHER DIN 9021 1.13 WHITE ZINC 2
0/000.440.0027 |TOOTHED WASHER DIN 6798/) M3 Cal.A2 STAINLESS STEEL 2
0/000.440.9102 |CLIP 02110396 SRRM-5 CATADIOPTRIC 2
0/000.460.0059 |SCREW DIN 912 Allen M3x10 Cal.8.8 WHITE ZINC 2
0/000.460.3000 |SCREW ISQ 7380 Torx T-30 with pin M6x16 Cal.A2 STAINLESS STEEL 1
0/000.460.9108 |SPECIAL SCREW 6X12 + WASHER AND RETAINER 150 7380-2 STAINLESS 1
0/000.460.9156 |ULS 6x16 ISO 7380-1 BLACK 12.9 4
0/000.460.9194 |SPECIAL SCREW DIN 5321 Hex.10 TX40 M8x25 Cal.10.9 GEOMET 1

PROPRIETARY INFO: The documents and the information contained herein are proprietary and are not to be reproduced, used and disclosed to others for manufacture or for
any other purpose except as specifically authorized.
—=




Part N2 DESCRIPTION aTry
0/000.480.9102 |STAND MOUNT SLEEVE ENDURQ 2018 1
0/000.500.9103 [SPROCKET Z-42 1
0/000.570.9102 |GAS TANK OVERFLOW 1
0/000.570.9105 |RESTRICTOR EC HOMOLOGATED 2018 1
0/000.570.9106 |RESTRICTOR REAR AIR FILTER ENDURO 2018 1
0/000.630.1003 |[PLASTIC "Y" CONNECTOR Y5 5 05 1
0/000.630.9102 |ADHESIVE CATADIOPTRIC (8159) 2
0/000.630.9103 |CATADIOPTRIC 700R ENDURO 2007 1
0/000.630.9105 |CRANKCASE VENT ME25610012 1
0/000.640.0002 |AIS VALVE ASSEMBLY BI-DIRECTIONAL IN/OUT 1
0/000.640.5023 |[INLET HOSE AIS VALVE MRT 50 (FILTER BOX/V.AIS) 1
0/000.640.5024 |OUTLET HOSE AIS VALVE MRT 50 (AIS / EXHAUST) 1
0/000.980.9100 |IGNITION SWITCH BRACKET ENDURO 2018 1
0/000.980.9107 |[HORN MOUNT ENDURQ 2018 ZINCED 1
0/000.990.9100 |[MIRROR KIT (REG 81} 1
0/001.050.9102 [GSX CHAIN WITH ENG A. 1
0/001.060.9100 |IGNITION SWITCH J20.49C TRLAL 2002 1
0/227.013.0003 |AIS VALVE FILTER 1
0/001.010.4003 [LAMBDA SENSOR 1
TO306020 SPECIAL SCREW PLASTIC THREAD HEXAGONAL HEAD 2

PROPRIETARY INFO: The documents and the information contained herein are proprietary and are not to be reproduced, used and disclosed to others for manufacture or for
any other purpose except as specifically authorized.
—=




1. Remove holder supplement of the homologated license plate
as well as front and rear side indicators, catadioptrics and license
lamp.

PROPRIETARY INFO: The documents and the information contained herein are proprietary and are not to be reproduced, used and disclosed to others for manufacture or for
any other purpose except as specifically authorized. @




2. Remove homologated exhaust as well as AIS valve and the
electric wiring of lambda sensor (A). Mount the non homologated
exhaust and place the tap on the lambda sensor connector. (B).

PROPRIETARY INFO: The documents and the information contained herein are proprietary and are not to be reproduced, used and disclosed to others for manufacture or for
any other purpose except as specifically authorized.




PROPRIETARY INFO: The documents and the information contained herein are proprietary and are not to be reproduced, used and disclosed to others for manufacture or for
any other purpose except as specifically authorized. @




,;‘@ ‘
A

=

X

PROPRIETARY INFO: The documents and the information contained herein are proprietary and are not to be reproduced, used and disclosed to others for manufacture or for
any other purpose except as specifically authorized. @



3. Remove the homologated sprocket, chain and chain protector.
Mount the non-homologated sprocket and chain.

PROPRIETARY INFO: The documents and the information contained herein are proprietary and are not to be reproduced, used and disclosed to others for manufacture or for
any other purpose except as specifically authorized. @




4. Remove the petrol tank overflow.

PROPRIETARY INFO: The documents and the information contained herein are proprietary and are not to be reproduced, used and disclosed to others for manufacture or for
any other purpose except as specifically authorized.




5. Remove horn.

YV

AUIVALTAVAVATRERY

i . b e e

=
=
=
2
=
-
-
3
-

|

IS

I

PROPRIETARY INFO: The documents and the information contained herein are proprietary and are not to be reproduced, used and disclosed to others for manufacture or for
any other purpose except as specifically authorized.

—=




6. Replace sleeve and screw from homologated side stand with
sleeve and screw of non-homologated kit.

Note: Change the o-ring from one sleeve to another.

Tight screw at 28 Nm with loctite (Loctite 243).

PROPRIETARY INFO: The documents and the information contained herein are proprietary and are not to be reproduced, used and disclosed to others for manufacture or for
any other purpose except as specifically authorized.




7. Remove the air filter restriction.

T s Toae i s T e i i S TN

PROPRIETARY INFO: The documents and the information contained herein are proprietary and are not to be reproduced, used and disclosed to others for manufacture or for
any other purpose except as specifically authorized.




8. Uninstall the set of devaporizers that are connected to the
intake nozzle and plug with the screw.
- Disconnect the pipes from the connector (C) and place the 2
pipes of the engine breather in place.

PROPRIETARY INFO: The documents and the information contained herein are proprietary and are not to be reproduced, used and disclosed to others for manufacture or for
any other purpose except as specifically authorized. @



9. Disassemble the steering lock assembly with anti-tampering
pin.

PROPRIETARY INFO: The documents and the information contained herein are proprietary and are not to be reproduced, used and disclosed to others for manufacture or for
any other purpose except as specifically authorized.




10. Remove the two catadioptrics from the front fork.

PROPRIETARY INFO: The documents and the information contained herein are proprietary and are not to be reproduced, used and disclosed to others for manufacture or for
any other purpose except as specifically authorized. @




	Diapositiva 1
	Diapositiva 2
	Diapositiva 3
	Diapositiva 4
	Diapositiva 5
	Diapositiva 6
	Diapositiva 7
	Diapositiva 8
	Diapositiva 9
	Diapositiva 10
	Diapositiva 11
	Diapositiva 12
	Diapositiva 13
	Diapositiva 14
	Diapositiva 15

